705101
REGGIE WHITE ALL PRO GYM

PRODUCT ASSEMBLY
- INSTRUCTIONS SHEETS

THANK YOU

FOR PURCHASING THE 705101 REGGIE WHITE ALL PRO GYM. PLEASE SAVE THESE ASSEMBLY
INSTRUCTIONS FOR YOUR PERSONAL REFERENCE, AND ADDITIONAL SEEVICE
INFORMATION.

A IMPORTANT***

e THE 705101 REGGIE WHITE ALL PRO GYM MUST BE ASSEMBLED ON A FLAT, LEVEL
SURFACE TO ASSURE ITS PROPER FUNCTION.

¢ PARABODY STRONGLY RECOMMENDS THAT THIS PRODUCT BE ASSEMBLED BY TWO
PEGPLE TO AVOID POSSIBLE INJURY.

e KEEP ALL FRAME CONNECTIONS LOOSE, UNTIL INSTRUCTED IN THE ASSEMBLY STEP
SEQUENCES TO SECURELY TIGHTEN.

e IF YOU EXPERIENCE ANY PROBLEM WITH THE ASSEMBLY OF THIS PRODUCT, PLEASE
CONTACT YOUR DEALER OR YOUR PARABODY CUSTOMER SERVICE REPRESENTATIVE
AT: 1-800-328-9714

« TOOLS REQUIRED: RATCHET, 9/16 SOCKET or WRENCH, ADJUSTABLE WRENCH, 5/32
ALLEN WRENCH, and RUBBER MALLET or HAMMER

1
12/4/95




705101 REGGIE WHITE ALL PRO GYM ASSEMBLY PARTS LIST
SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE:

ITEM  NAME/DESCRIPTION QTY

1 WASHER, FLAT 3/8 IDc.ocriicirenncitessse e eeeeeseeosee e sese e 19
2 WASHER, LOCK 3/8 ID ..ottt sesee s s 5
3 NUT, NYLOCK 3/8=16. 01t irmriviviinerisscse st ses e e s 21
4 NUT, NYLOCK 3/8-16 LOW HT ...oovuirrieaeirseeeoeeseeeseeeneseeee e s oo 3
5 BOLT, HHG2 3/8-16 X 2-1/2 ..ottt ]
6 BOLT, HHG2 3/8-16 X 3 oottt 1
7 BOLT, HHG2 3/8 X 3-3/4 ...ttt eeees oo 1
8 BOLT, HHG2 3/8-16 X 2=3/4 ...t ee oo 19
9 BOLT, HHG2 3/8-16 X I1=3/4 ...rvvmireectieseceesieee e eeeeeesseeeeees e 6
10 BOLT, HHG2 3/8-16 K 1=1/2 oot ]
11 LINK, SNAP 5/16 DIA ooootiiiiiiiiericesisss sttt eess e es s oo 3
12 BEARING, FLG 3/4 ID X T OD..ccoorrieirneiiniteeeeoesesiseeeesoseeees s oo 2
13 SET SCREW, CPT 5/16-18 X 3/8 ..oorvveeeieinerresrieeceioeeoeeeee oo 2
14 LINK, QUICK DISCONNECT 1/4.....cecirirmmreoeriiereeonsosseconseeeeesseessees oo ]
15 PIN WEIGHT STACK SELECTOR......ccouvtmmririrenmeeseriesssosereseesesess oo e eeee oo ]
16 SPACER, FLNGE 3/8 X 5/8 X 9/16 wevvuvvererueceeeerineseoneeeeeeeeeeeesceesee oo 12
17 CAP,END 3 X 2 TIGA ottt e eee e 2
18 GRIP, 1-1/4 X5 CLOSED END.....ccomtitmirerimsiiaiioeeseesseseseeeeeeeeess e 2
19 GRIP, 1 X 8 CLOSED END ....cotvtrerimiiommenrniieiie s seeseeeseesees e 4
20 CUSHION, WEIGHT STACK 3/4 ID ....oooeuierieiirecesereeesseeeeeeeeeeoeeeee e 2
21 BUMPER, RUBBER 1-1/4 SQ ....ovrtvremeinniiieensiceiesieeeeeeeeseess e oo 2
22 BOLT, NYLON 3/8-16 X 2 BLK ...ttt eeeeees e oo oo 2
23 CAP, END 2 8Q 10-14 GA ...t oo 6
24 CAP, COVER 2SQ PARABODY LOGO c..c.iuuiiiirneeieeeereeeeeeeseeee oo 2
25 CAP, MUSHROOM 9716 OD....o.cootumiimirinrinninssiesaeesereseseseereseesees e oo 4
26 PULLEY, 3-1/2 OD X 3/8 ID X 1 w.crtrmruiureirieiaeeieeesesseeeeees e eeeseesees oo 11
27 CHAIN, 12 LINK ottt ettt e e et ]
28 HEAD PLATE 3/4 oottt st ee e et oo oo 1
29 SHAFT, SELECT 3/4 DIA 15 HOLE .covvuieniiiieieess e seesees e I
3 ASSY, PLATE BUSHING 10 CT vt e s oo 3
31 SHAFT, 3/4 DIA K 9=1/8....iceeee ettt 1

NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT.

i

———— BOLT LENGTH————

BOLT LENGTH RULER:

l 12 | 12 | 172 l 172 | 12 | o
0 1 2 3 5 0
- . [ , [ ' I l L1 ] ’ [ ’ L

2
12/4/95



- s .

705101 REGGIE WHITE ALL PRO GYM ASSEMBLY INSTRUCTIONS

the 5-1/4 PLATE assembled in step 17.

Connect the bottom CABLE to the CROSS BRACE using one QUICK DISCONNECT LINK.
Insert the WEIGHT STACK SELECTOR PIN into one of the WEIGHT PLATES.
SECURELY TIGHTEN ALL LOOSE PULLEY CONNECTIONS AT THIS TIME.

Connect the top CABLE to the WEIGHT STACK SHAFT by tightening the threaded end in urtil the
cables are tanght.

Attach one (1) 3/8 X 2-1/2 IN. BOLT and one (1) 3/8 IN. NUT to the LEG CURL EXTENSION below
the PULLEY as shown in DETAIL C.

Insert the15-3/4 IN. TUBE into the LEG CURL EXTENSION.

Attach ROLLER PADS and MUSHROOM CAPS to the 15-3/4 IN. TUBE and to the ROLLER PAD
SWIVEL. :

Attach GRIPS to the PRESS ARM, LOW ROW BAR, and to the LAT BAR.

Attach the LAT BAR and LOW ROW BAR to the BOTTOM and TOP CABLES using three (3) SNAP
LINKS and one (1) CHAIN.

The LAT BAR and LOW ROW BAR should be disconnected from machine when performing other
exercises.

4
12/4/95



705101 REGGIE WHITE ALL PRO GYM ASSEMBLY INSTRUCTIONS

!\_)

(S8}

16.

17.

19.

Slide two (2) 2 IN. SQ. COVER CAPS over the ends of the BASE as shown on drawing,
Insert all END CAPS into the WELDMENTS as shown on drawing.

SECURELY assemble the UPRIGHT to the BASE as shown on drawing.

. BEFORE TIGHTENING CONNECTION MAKE SURE THAT THE UPRIGHT FRAME
IS SQUARE TO THE BASE.

. MAKE SURE BOLTS GO THROUGH THE BASE FIRST AND THAT LOW HEIGHT
LOCK NUTS ARE USED.)

Attach the SEAT SUPPORT to the BASE and UPRIGHT as shown in drawing.

Assemble PULLEYS to the inside of the TOP BOOM as shown in DETAIL B and string CABLE
6571001 as shown in CABLE ROUTING DIAGRAM.

Attach the TOP BOOM to the UPRIGHT. (MAKE SURE CABLE RUNS OVER TOP OF BOLTS)

Insert two (2) WEIGHT PLATE BUSHINGS into each WEIGHT PLATE as shown in DETAIL A.

Insert GUIDE RODS and WEIGHT STACK CUSHIONS into BASE.

CAREFULLY slide fifteen (15) WEIGHT PLATES onto the GUIDE RODS.

Assemble the HEAD PLATE and WEIGHT STACK SHAFT and slide it onto the GUIDE RODS.
Attach GUIDE RODS to the TOP BOOM using two (2) NYLON BOLTS.

Attach the LEG EXTENSION and ROLLER PAD SWIVEL to the SEAT SUPPORT as shown in
DETAIL C.

Attach the SEAT and BACK PADS to the SEAT SUPPORT and UPRIGHT.

Attach two (2) RUBBER BUMPERS to the SEAT SUPPORT as shown in DETAIL C.

' To attach PRESS ARM ASSEMBLY to the BASE, follow assembly drawing and these steps:

© Insert the SHAFT and two (2) 3/4 IN. FLANGE BEARINGS into the BASE.
e LOOSELY attach the CROSS BRACE to one of the PRESS ARMS.
° Attach this PRESS ARM to the SHAFT using a SET SCREW.

(NOTE: Make sure that the CROSS BRACE is resting on the RUBBER BUMPER of the SEAT
SUPPORT and positioned so that the bottom tab is closer to the rear of the gym.)

. Attach the other PRESS ARM to the CROSS BRACE and the SHAFT.
e IN THIS ORDER, press the bottom of the PRESS ARMS together against the locking collars

and tighten both SET SCREWS, then center CROSS BRACE and tighten bolts.
AT THIS TIME TIGHTEN ALL LOOSE FRAME CONNECTIONS MADE TO THIS POINT.
Assemble two (2) PULLEYS to the 5-1/4 PLATE as shown on drawing.
LOOSELY assemble all remaining PULLEYS to the gym as shown on drawing.

String CABLE 6575601 as shown in CABLE ROUTING DIAGRAM, looping it with the top cable using

~

2

12/4/95



DASH NO DESCRIPTION

01 [AS SHOWN

WEIGHT PLATE BUSHING (2)

WEIGHT PLATE

3/8 IN. FLANGE SPACER (6)
REGGIE WHITE LABEL

3 X 2 IN. END CAP (2)

3/8 X 2~3/4 IN. BOLT (3)
3~1\2 X 1 IN. PULLEY (3)

PAD (6550901)

3/8 IN. WASHER (2)
3/8 IN. LOW HT LOCKNUT

3/8 IN. LOCKNUT (2)
3/8 X 3-3/4 IN. BOLT

1—=1/4 IN. SQ RUBBER BUMPER

3/8 IN. FLANGE SPACER (2)
3/8 IN. LOCKWASHER (2)

3/8 X 2-3/4 IN. BOLT (2)
3/8 IN. LOCKNUT (2)
3-1/2 X 1 IN. PULLEY
3/8 IN. FLANGE SPACER (2)
3/8 X 2—3/4 IN. BOLT
3/8 X 2—1/2 IN. BOLT

DETAIL_A

RE

REV

DESCRIPTION

B

APP'D DATE
Aoy ey S

R IR

* NOTE : CABLE MUST RUN OVER TOP OF BOLTS !

SNAPLINK (3)

N

DETAIL B

CABLE ROUTING DIAGRAM

DETAIL C

LOW ROW BAR
WELDMENT (6274402

CHAIN

TOLERANCES
(EXCEPT AS NOTED)

DECIMAL

"~

"ARABODY,

NC.

RAMSEY, MINNESOTA

TITLE
FRACTIONAL ASSY INST, 705101
~ SCALE SIZE DRAWING NO.
ANGULAR SHEET M\OM_.'A_ 9 m m w |N o m

~d

DR

JRD * 10/85

CHK'D

TKB _s\ﬁ.v an.o JRD g 10/95




S5/01 ~ aar e mm\ﬁ:_ gML Q3HD mm\o__ adr G
Z 40 |

Q. Q . 13348

~ Q NM m - “ON_ONimvag | 3215 v/l IS

~y

UYINONY

LOLS0Z “LSNI ASSY

Juy

~

TVNDILIVYS

VIOSANNIN "AISAVY

"ON|

Ad08vyVa

il

“WRIDIA

{Q3LON SV 1d30X3)
SADNVHIOL

ATENISSY HIJ0YS YOS
Sl JILS GvIY ATINIIYVO FLON

(Z) M380S 135 "N 8/¢ X 81-91/¢
YN Y2IND

CO059%9) INIWT 19 T0Vaa
(#) LNNMOOT

13971 YSN/ NS
1708 Nt ¥/¢~1 X 8/¢
738V HIENAN TVIMES
(Z) di¥o NI € X ¥/1—1
ATINd NI L X 2/L—¢

‘NI 8/¢
NI 8/¢

HIHSYM
JONXHOOT

S5040

‘NI 8/¢

(forgtyd) (¥ aVd JITI0F NI 4 X Gi/5-F

(EOPcISE) INTWTTIM TEAIME Tvd dI 710

(Z) LNNDIDOT

(FO00L58) INIWTIIM NOISNILE 37
J TiF0 35

NI B8/¢

(L05SEVS) JENL NI #7551 X GO #/%

(9) dv0 QN3 DS NI T

(#) dvD WOOMHSNW Qo 91/6

(092955 INTHGT9M 190ddis IvIs
NI 8/¢

(2) ¥ADVLS IONVIS
(Z) LONMOOT

() 1708 ‘NI +/¢£~1 X B8/¢

‘N B8/¢

(FOPZFCE) FIVid NI P/i~% X #/8—1 X G178
() AF71Ind NI L X g/L—-¢

(z) LOANMOOT

‘Nl 8/¢

(10605589] GVef

(2) ¥IHSYM
(Z) LONMO0T LHOIEH MOT

‘NI B/

‘Nl 8/¢

(£091958) INIWTIIM LHHYIIT

(Z) LONMOCT

‘NI 8/¢

(SOBI969) [NINGTIM WOOF J01
g WVi70 338

SbloNW7d (96472 IION g3aav

d

2lvg QuddVY | ON 9QHD NOULMOSE0

AJY

SNOISINGY

(¥) 1708 "Nt +/2-2 X 8/%

(¥) ¥3IHSYM NI 8/¢
(E0£29%9) (2] INTFFHGTIM WaV Stadd

(z) 1108 "N ¥/£-7 % 8/¢

(9) dIHSYM NI 8/%
(L0SZGSY) L4VHS NI 8/1—6 X wid +/¢
1708 NI € X 8/¢

(Z) ONIVIE JONVI NI /%
INNM00T NI B/%

(Z) od¥D HIAOD DS NI 2
(z) 1108 ‘NI +/¢—1 X 8/¢
(E0TZECT) INTWT M 578
(z) A3TINd NI L X 2/1—¢
1108 NI v/£-7 X 8/¢
(TOFPFIGE) (2) S008 FGiND

(Z) SNOIHSND MOVIS LHOMEM

S738VT MOVLS LHOEM
Nid dCLI373S HMOVLIS LHOIEM

(@) A3nmnd N L X 2S¢
L1708 NI #/£-1 X 8/¢

V iviig 338

(£) ¥3HSYM NI 8/¢

(z) 1708 NI ¥/£-7 X 8/%
(2) Y3HSYMMOOT NI 8/%
(z) 1108 NI ¥/¢-Z X 8/¢%
LAVHS MOVLS LHOIIM

1708 NI Z/L-L X 8/¢
MIHSYMNDOT NI 8/¢

MIHSYM NI B/E
JiY1d Qv3IH

(z) 1108 "Ni ¥/8£-2 x 8/¢

(z) SNId Qod 3ain9

NMOHS SV 10

NOILLJRIDS30 ON HSvQ




